Reliable Parts
www.reliableparts.com
Model Number: LA6098XTG0
Questions? Call Us Toll-Free: 1-877-733-9241
Click Here to Print

 

Diagram # Part Number Description Series Availability Ships Price
1 16123 Washer, Water Inlet Hose (4) (1-1/16 X 5/8) Not Available -  
2 303294 Edge Protector Not Available -  
3 385057 Hose, Water Inlet (2) (alt.) Not Available -  
3 366108 Hose, Water Inlet (2) (alt.) Not Available -  
3 81339 Hose, Water Inlet (2) (alt.) Not Available -  
3 660028 Hose, Water Inlet (2) Not Available -  
5 387402 Hinge, Console (2) Not Available -  
6 3348430 Panel, Rear Not Available -  
7 62747 Pad, Rear Panel Not Available -  
8 388418 Hose, Corrugated Plastic Drain (10 Ft.) (not Included) Not Available -  
8 387325 Hose, Corrugated Plastic Drain (5-1/2 Ft.) Not Available -  
9 3352091 Timer, Control (60 Hz.) (motor Not A Service Part) Not Available -  
11 90767 Screw, 8a X 3/8 Not Available -  
12 64103 Switch, Water Level Not Available -  
13 63687 Bracket, Control Not Available -  
14 62734 Cord, Power Not Available -  
15 63848 Strain Relief, Power Cord Not Available -  
16 63789 Cap, End (l.h.) Not Available -  
17 96160 Screen, Filter (2) Not Available -  
18 358992 Valve, Water Mixing Not Available -  
19 90864 Screw, 10-24 X 3/8 (2) Not Available -  
20 690989 Screw, Ground (10-32 X 1/2) Not Available -  
21 660635 Clamp, Hose Not Available -  
22 62662 Hose, Vacuum Break Not Available -  
23 371503 Clamp, Hose Not Available -  
24 387606 Break, Vacuum Not Available -  
25 63290 Support, Rear Panel Not Available -  
26 3349018 Connector, Drain Hose Not Available -  
27 356138 Clamp, Hose Not Available -  
28 3348552 Hose, Pump To Drain Connector Not Available -  
30 371502 Clamp, Hose Not Available -  
31 353097 Clamp, Hose (alt.) Not Available -  
31 660628 Clamp, Hose Not Available -  
31 272858 Clamp, Hose (alt.) Not Available -  
31 370447 Clamp, Hose (alt.) Not Available -  
32 62731 Hose, Pump To Tub Not Available -  
33 357030 Clamp, Capacitor Not Available -  
34 3348058 Capacitor, Motor Start (mfd 189, 110 Volts) Not Available -  
35 3349353 Switch, Water Temperature Not Available -  
36 96435 Screw, Timer Mounting (10-32 X 1) (2) Not Available -  
37 386639 Knob, Water Level Not Available -  
39 3353281 Panel, Console (includes Illus. No. 41) Not Available -  
40 689559 Nut, Push-in (2) Not Available -  
41 3348392 Gasket, Switch Not Available -  
42 355326 Screw, 13/16 X 5/8 (4) Not Available -  
44 3347727 Knob, Timer Not Available -  
45 64141 Dial, Timer Not Available -  
48 356138 Clamp, Hose Not Available -  
49 64211 Screw, 8-18 (2) (panel To Top) Not Available -  
50 62863 Screw, 10-16 X 3/8 Not Available -  
51 63795 Cap, End. (r.h.) Not Available -  
52 343641 Screw,10-16 X 1/2 Not Available -  
54 364089 Wire, Ground Not Available -  
55 9416643 Screw, Hinge To Rear Panel (10-16 X 1/2) 2 Not Available -  
56 3350222 Retainer, Wire Not Available -  
57 371504 Clamp, Hose Not Available -  
58 384496 Coupling, Hose Not Available -  
60 3348424 Sheild, Suds Not Available -  
61 3349097 Switch (alt.) Not Available -  
61 661523 Switch Not Available -  
61 3348422 Switch (alt.) Not Available -